
STATE OF MAINE 

DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 

PAUL R. LEPAGE PAUL MERCER 

GOVERNOR COMMISSIONER 

December 4, 2017 

Mr. Scott Reed 
Environmental Manager 
Catalyst Paper Operations Inc. 
35 Hartford Street 
Rumford, ME. 04276 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit ME0002054 
Maine Waste Discharge License (WDL) Application W000955-5N-Q-R 
Final Permit/License 

Dear Mr. Reed: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license renewal and 
its attached conditions carefully. Compliance with this permit/license will protect water quality. 
[...]
6. Revise Special Condition Q, Monitoring and Reporting, to eliminate the requirement 
for the permittee to submit supp01ting laboratory reports in their entirety as an 
attachment to the monthly NetDMR. 

c. Source Description: The Rumford Mill is an integrated pulp and paper manufacturing 
plant, owned and operated by the Catalyst Paper Operations, Inc. Operations at the mill 
include a full range of manufacturing and supporting activities designed to produce a 
variety of pulp and paper products. The manufacturing processes that generate 
wastewater in the Rumford Mill complex generally include: the pulp mill and bleach 
plant area, the paper machines, and the steam plant and utilities area. 

The pulp mill produces groundwood pulp ( also referred to as "mechanical pulp") and 
bleached softwood and hardwood kraft pulp. The chemical pulp mill operations include 
separate Line A and Line B pulp bleaching process lines, as well as a chemical 
preparation process used to produce chemicals used in the bleaching processes. 
Groundwood pulp is produced in a separate mechanical pulping process line. Pulping 
operations consist of a continuous Kamyr digester producing softwood kraft pulp, and ten 
batch digesters producing hardwood kraft pulp. Four of the batch digesters have the 
capability to process either softwood or hardwood pulp. The kraft pulp is bleached in a 
three stage Do EoP D1 bleach plant utilizing chlorine dioxide and hydrogen peroxide for 
bleaching, with separate bleaching lines for softwood and hardwood pulp. The Rumford 
Mill has been elemental chlorine free (ECF) since February 1997. 

The primary sources ofwaste water and pollutants in these processes are digester blow 
condensing, pulp washing, screening and thickening. The sources ofwastewater in the 
bleach plant are thickening and washing. 

The paper mill process area consists of all the equipment and operations used to convert 
pulp to paper. More specifically, this includes stock (pulp) preparation, additives 
preparation, coating preparation, starch handling, finishing, storage, and four paper 
machines (R-9, R-10, R-12, and R-15) and a tissue machine. The pulp used in the 
production of paper consists primarily of the bleached kraft pulp produced in the pulp 
mill; for certain applications, pulp obtained from outside suppliers (including recycled 
fiber) is employed as well. Of the four paper machines, R-10, R-12, and R-15 produce 
coated papers, while R-9 operates as a pulp dryer to produce market pulp. 

Water system flows and mill water usage is summarized in the following section. Most 
mill water comes from the Androscoggin and Swift Rivers. 



ME0002054 
W000955-5N-Q-R 

FACT SHEET Page 4 of 50 

I. APPLICATION SUMMARY (cont'd) 

The mill has 6 water systems as follows: 

• #1 water system provides 12- 15 MGD of sand filtered/chlorinated water to the mill 
as process makeup water further divided into hot and cold #1 water. 

• #2 water system provides 15 - 20 MGD of filtered water to the Pulp mill/ Bleach 
plant. It is also used for seal water. 

• Old #3 water system supplies 6-9 MGD of filtered water for cooling water, and is the 
water discharged from the thermal sewers. 

• New #3 water supplies 14 to 30 MGD of filtered water for cooling purposes in the 
recovery boiler, #15 paper machine, and R-8 ClO2 plant. Some of this water is also 
discharged from the thermal sewers. 

• Cogeneration water supplies 20 to 35 MGD of cooling water strictly to Cogeneration 
and is primarily closed loop when the system is utilizing "once through mode". This 
water is discharged from Outfall #005. 

• 0.25 MGD of potable water is supplied by the Town of Rumford via hard pipe. 
Bottled water is supplied for drinking. 

Some of these water systems handle water that is recycled from other water systems in 
the mill. Not all of the nominal capacity of each water system is for water withdrawal. 

Sources contributing to process wastewater include pulp and paper manufacturing 
operations, electric power generation, landfill leachate, and stormwater. Sanitary sewage 
is transported off-site and treated at the Rumford-Mexico Sewerage District. Process 
wastewater is pumped to the mill's effluent treatment plant where it is treated prior to 
discharge. Non-contact cooling water and strainer/filter backwash water is discharged 
untreated. It is estimated that approximately 1.5 MGD of water is lost to the atmosphere 
and/or contained in final products. 

The steam plant operation encompasses the area associated with #3 Power Boiler which 
provides steam and electric power for mill operations. Utilities operations include the 
combustion, feedwater treatment, fuel oil storage tanks, and a steam turbine generator 
associated with this power boiler. 

The Cogeneration Plant encompasses the operational area associated with #6 Boiler and 
#7 Boiler, which provide steam and electric power for mill operations. The Cogen plant 
operations include the combustion, feedwater treatment, and steam generation systems 
associated with these boilers, as well as multi-fuel handling and storage equipment, ash 
handling and storage equipment, three cooling towers, and a steam turbine generator. 



ME0002054 
W000955-5N-Q-R 

FACT SHEET Page 5 of 50 

1. APPLICATION SUMMARY (cont'd) 

The chemical recovery operation encompasses the operational area associated with 
C-Recovery boiler, steam stripper, the lime kiln, and causticizing. 

Sources of wastewater from the utilities operations include the evaporator system and 
recovery boiler. Sources of water and solids losses are from the scrubber systems of#3 
boiler, the scrubber for the lime kiln, and purge from the Cogeneration and other boiler 
feedwater systems. 

Outfall #00lA & Outfall #00lB 

Treated process wastewater is discharged from Outfall 00 lA into the Androscoggin 
River via a 36-inch steel pipe. The top-of-pipe outfall elevation is approximately 
414 feet above mean sea level (MSL) and is located between the lower hydroelectric 
station tailrace discharge points. There is no diffuser, mixer, or similar structure 
associated with this outfall. During periods of high flow in the river, most commonly 
occurring in the spring and fall, discharges from Outfall 001A are hydraulically limited. 
As a result, the waste water treatment facility experiences hydraulic limitations and best 
practicable treatment of the waste water is jeopardized. During such times, the facility 
discharges from Outfall 001B, a 36-inch diameter pipe located slightly upstream of 
Outfall 00 lA. The discharges from Outfall 001 B receive the same degree of treatment 
as discharges from Outfall 001A. There is no diffuser, mixer, or similar structure 
associated with this outfall. 

Outfall 002 

Outfall #002 consists of non-contact cooling water from heat exchangers located in the 
pulp mill and paper mill (north end) and is discharged into the Androscoggin River via a 
12-inch diameter stainless steel pipe. The top-of-pipe elevation is approximately 413 feet 
MSL and the summer low water level at this point is approximately 412 feet MSL There 
is no diffuser, mixer, or similar structure associated with this outfall. 

Outfall 003 

Outfall #003 consists of non-contact cooling water from the recovery boiler condenser 
system and discharges into the Androscoggin River via a 24-inch diameter reinforced 
concrete pipe. The top-of-pipe elevation is approximately 445 feet MSL and the summer 
low water level is approximately 417 feet MSL. There is no diffuser, mixer, or similar 
structure associated with this outfall. 



ME0002054 
W000955-5N-Q-R 

FACT SHEET Page 6 of 50 

1. APPLICATION SUMMARY (cont'd) 

Ontfall 004 

Outfall #004 consists of non-contact cooling water from heat exchangers located at R-15 
paper machine and the pulp dryer (R-9) and is discharged into the Androscoggin River 
via a 24-inch diameter reinforced concrete pipe. (Non-contact cooling water from heat 
exchangers located at specialty paper machines 7, 8, and 9 were directed to this outfall 
until December 1999, when these machines were subsequently shutdown permanently. 
R-9 was then converted to a pulp dryer.) The top-of-pipe elevation is approximately 
418 feet MSL and the summer low river level is approximately 412 feet MSL. There is 
no diffuser, mixer, or similar structure associated with this outfall. 

Outfall 005 

Outfall #005 consists of non-contact cooling water from the cogeneration plant turbine 
condenser and enters the Androscoggin River via the penstocks which exit the Rumford 
Falls Hydro LLC hydroelectric station. The two steel penstocks are 12 feet in diameter 
and the top-of-pipe elevation is approximately 416 feet MSL. The summer river levels at 
this point are approximately 420 feet MSL. There is no diffuser, mixer, or similar 
structure associated with this outfall. 

Outfall 006 

Outfall #006 consists of backwash water from the cogeneration plant's Kinney strainers 
(filtered river water) and is discharged into the Androscoggin River via an 18-inch 
diameter reinforced concrete pipe. The top-of-pipe elevation is approximately 413 feet 
MSL and the summertime river elevation is approximately 414 feetMSL. There is no 
diffuser, mixer, or similar structure associated with this outfall. 

d. Waste Water Treatment - The waste water treatment facility for the mill receives and 
treats process wastewater from the Rumford Mill, leachate from Farrington Mountain 
Landfill, and stormwater from around the mill site. The effluent treatment process at the 
Rumford Mill uses activated sludge and includes screening, primary clarification, sludge 
dewatering and disposal, aeration, and secondary clarification. Simplified process flow 
diagrams of the effluent treatment process are included with this application as 
Attachment B of this Fact Sheet. 

1. Wastewater Collection, Screening, and Pumping 

The pulp and paper mill sewers are combined in an interceptor sewer which 
discharges to a collection box located at the riverbank. From the collection box, the 
wastewater flows into the bar screen room and through the bar screen. The screen is 
comprised of parallel bars placed on a vertical incline to the direction of flow and 
spaced at one-inch intervals. Coarse solids are caught on the bars and, after removal 
by the mechanical scrapers, are discharged to an outside pad for storage prior to 
landfill disposal. A second, smaller bar screen is also operated in conjunction with 
the primary screen. 



ME0002054 
W000955-5N-Q-R 

FACT SHEET Page 7 of 50 

1. APPLICATION SUMMARY (cont'd) 

After the screen, the wastewater passes through a rectangular mix tank. After the mix 
tank, wastewater flows into two interconnected tailrace tunnels which run underneath 
the mill basement. These tunnels are approximately 300 feet long and 10 feet wide, 
with a water depth of 6 to 8 feet (maximum depth is approximately 18 feet). They 
serve as a large sump for the three lift pumps. The lift pump motors are controlled by 
variable frequency drives which allows the pump to speed up or slow down 
depending on tailrace level. At I 00% speed and under good conditions, each lift 
pump is capable of pumping 17 to 20 MGD (11,800 to 13,600 GPM). The pumps are 
located in the mill basement, with suction piping extended 16 feet into the tunnels. 
The pumps are primed with a common automatic vacuum priming system. A level 
controller controls pump operation by regulating the pump speed or the number of 
pumps in use based on the tunnel level. Mill effluent then flows through a 36-inch 
FRP line approximately one-third of a mile to the former disk screen building, located 
beside the primary clarifier. At this point, pH adjustment may be made as needed. 
Wastewater then flows to the primary clarifier centerwell. 

• Primary Clarifier 

Waste streams from the pulp mill, paper mill, and utilities area are pumped to a single 
primary clarifier. The clarifier is 220 feet in diameter and has a total capacity of 
5.5 million gallons for a detention time of about 3.5 hours. The drive assembly is 
comprised of a motor and reducer for each of the two wheels which ride along the rim 
of the clarifier. Helical rakes plow the sludge in toward the center wall of the clarifier. 
The rakes are designed to ride up over hard, dense areas and gradually work through 
compacted sludge. A sludge depth target of2 feet is desired for optimum sludge 
consistency and dewatering properties. 

Settled sludge is withdrawn from the clarifier centerwell through three 8-inch suction 
lines to one of three variable speed pumps. The three pumps manifold in to either of 
the two 6-inch discharge lines which extend underground to the blend tanks in the 
control building. The speed of the pumps is controlled by the treatment plant 
operator in the filter building. The pumps can be back-flushed with high pressure 
water when necessary. 

• Blend Tanks 

Mixing ofprimary and secondary waste occurs in the blend tanks, which also provide 
surge capacity between the pumps and the dewatering equipment. The pumps can be 
valved to allow them to pump to either blend tank. The blend tanks, equipped with 
agitators, also mix the material coming from the clarifier bottom, dampening the 
effect of localized pockets in the clarifier. Sludge is supplied to the dewatering 
equipment by three variable speed pumps. These pumps draw from a manifold 
connecting the two blend tanks. The manifold is valved to allow multiple pumping 
combinations from either or both tanks. 



ME0002054 
W000955-5N-Q-R 

FACT SHEET Page 8 of 50 

I. APPLICATION SUMMARY (cont'd) 

• Sludge Dewatering 

Sludge dewatering is accomplished by three gravity tables and screw presses. 
Polymer is added to the process as a flocculation aid via three variable speed pumps. 
The polymer is added to each sludge line prior to a mixer. The mixer provides 
mixing of the polymer and sludge before reaching the gravity table headbox. 
Polymer dilution and polymer to sludge ratios are maintained by flow ratio controllers 
that control the polymer pump speeds and dilution water control valves. 

Sludge from the blend tanks is pumped to a variable speed gravity table. The sludge 
enters at a typical consistency of 3 to 5 % solids and is dewatered to approximately 
10% solids. 

The partially dewatered sludge drops through a chute into the headbox of the screw 
press. Each variable speed screw press has a production capacity of 40 tons of dry 
sludge per day. Constant level in the headbox is maintained by a level controller that 
dictates the speed of the sludge pumps. Steam is added to the center of the screw to 
aid in dewatering. Sludge is dewatered to approximately 50% solids and is 
discharged onto individual belt conveyors that carry the sludge to the diked concrete 
holding pad. The mill may also divert sludge to a belt press for dewatering. The 
dewatered sludge is stored on the concrete holding pad. 

• Sludge Disposal 

Approximately 75% of the dewatered sludge generated is then burned for energy 
recovery. Dewatered sludge is mixed with biomass from the mill's debarking 
operation and fed to the two Cogeneration boilers. Both dewatered sludge and boiler 
ash are trucked to the landfill by either mill vehicles or an independent contractor. 
The landfill site is located at Farrington Mountain, approximately three miles south of 
the mill. Leachate from the landfill is collected and held in two ponds at the south 
end of the site. From here, the leachate is pumped back to the mill through an 
underground pipeline, where it is treated in the effluent treatment plant. 

• Aeration Basin 

The primary clarifier overflow empties into an outfall box where urea and phosphoric 
acid are added as nutrients. From there, the overflow travels by gravity to a mix box 
where recycle sludge is mixed with primary sludge. From this point, the effluent is 
channeled into four 24-inch FRP pipelines into two discharge points within each of 
the two aeration basins. The combined capacity of the basins is 8.85 million gallons. 